
20
23

 D
ri

nk
in

g 
W

at
er

 Q
ua

lit
y R

eport

For water distribution questions in your city, contact –
  Beverly Water Department: (978) 921-6000, ext. 2358
        Salem Water Department: (978) 745-9595, ext. 5673

For water quality questions, contact the Board –
    Deputy Director Brad Perron or Executive Director 
    Alan Taubert  at (978) 922-2600

We’re here to answer your questions.

Providing drinking water for over 110 years to nearly
 90K re

sid
en

ts

RELIABLE SOURCE SINCE 1913

SA
LE

M
 A

ND BEVERLY WATER SUPPLY BOARD

To Our Customers,

The year 2023 was another exciting and challenging year for 
the Salem and Beverly Water Supply Board (the Board).  
Great progress was made with the new, multiphased, 20-year  
capital sustainability and best management practices 
programs. Our laboratory got a new roof, we modernized our  
maintenance operations and laboratory spaces, and we 
completed the contract documents for the next sustainability 
construction project named Contract 2022-1 Facilities 
Upgrades. This facility upgrades project is planned to 
commence construction in 2024, and the scope of work 
involves improvements to our water filtration plant and 
reservoir facilities. These efforts are being undertaken to 
prepare the Board for the generations to follow to ensure 
the Board succeeds in its mission to deliver our customers 
with a high-quality, reliable, and resilient water supply. This 
sustainability program will require careful and strategic 
planning along with significant public support and funding. 
It is our vision to be a world-class water utility driven by 
teamwork and operational excellence.

This report describes the Board’s raw water sources, drinking 
water treatment process, and water quality performance data 
for the year 2023. As part of our ongoing commitment to 
increase public communication, awareness, and transparency, 
this report includes information beyond the minimum 
requirements related to your drinking water for the protection 
and sustainability of this most precious and valuable resource.

It has been a great pleasure, once again, to serve you all in 
2023 and we look forward to a productive and successful 2024.

Sincerely,

Alan F. Taubert, Jr., P.E., C.E.M., Executive Director 
Salem and Beverly Water Supply Board 

Distributed June 202
4

Salem and Beverly Water Supply Board: 
PWS ID 3030001

Salem Water Department:
PWS ID 3258000 

Beverly Water Department:
PWS ID 3030000

http://www.sbwsb.net/sbwsb/


How Is Your Water Purified?
The source waters of the Board’s reservoir system undergo extensive 
treatment at the water treatment plant on the shores of Wenham 
Lake Reservoir in Beverly before drinking water is delivered to your 
home or business. The water is treated to exceed all state and federal 
drinking water standards established by the U.S. Environmental 
Protection Agency (EPA) and the Massachusetts Department of 
Environmental Protection (MassDEP). The plant removes naturally 
occurring impurities from the source water as required by federal 
regulations and good public health practices.

1 Source Water:  Raw water for the water treatment plant is drawn 
from Wenham Lake Reservoir.

2 and 3 Pretreatment:  The first step in the treatment process 
combines preoxidation with potassium permanganate, adsorption 
with carbon and coagulation with alum and polymer, followed by 
gravity settling to remove manganese, natural color, taste and odor, 
and sediment and particles. 

4 Filtration:  The water passes through sand and anthracite media to 
remove organic compounds. Filtration also acts as a “polishing step” to 
remove additional particles, color, and bacteria.

5 Disinfection:  Sodium hypochlorite is used to provide disinfection 
of the filtered water to kill bacteria and viruses and maintain a 
protective residual throughout the distribution system.

6 Post treatment:  Fluoride is added to prevent tooth decay/cavities. 
To maintain corrosion control in the distribution pipes, the Board 
adjusts the pH and uses a phosphate additive that is designed to 
optimize corrosion control throughout the distribution system and 
minimize dissolved lead in the pipes and household plumbing.  
To ensure the highest quality water, the Board continuously monitors 
the effectiveness of the treatment process and makes necessary 
adjustments to the treatment to maintain water quality.

PHOTO COURTESY OF 
GOOGLE EARTH PRO 

©
2024

Wenham Lake
Reservoir

Pump

Flocculation
Basins

Potassium
Permanganate

Carbon
Polymer

Alum
Chlorine

Lime

Lime
Fluoride
 Chlorine

Phosphate

Sand Filters Filtered Water 
Reservoir Distribution

DRINKING WATERSOURCE WATER

CAL YR 2023, 2022 CCR - BEGAN USING ONE OF THESE 2 NEW PFDS. 
THE TEXT FOR THE CHEMICAL ADDITIONS NEEDS TO BE CONSISTENT I.E. EXTRA SPACE 
BETWEEN CHEMICAL NAMES OR COMMAS.

Sedimentation Basins

Salem 
Water Supply
Beverly 
Water Supply

Wenham Lake
Reservoir

Pump

Flocculation
Basins

Potassium
Permanganate,

Carbon

Polymer, 
Alum

Chlorine, 
Lime

Lime, Fluoride, 
Chlorine, 

PhosphateSand 
Filters

Filtered 
Water 

Reservoir

Distribution

DRINKING 
WATER

SOURCE 
WATER

Sedimentation 
Basins

Salem 
Water Supply
Beverly 
Water Supply

The Board’s Source Water and Process Flow Diagram

Sustainability Program
The rich history of the Salem and Beverly 
Water Supply Board (SBWSB or the 
Board), from the turn of the century to 
the present day, underscores the Board’s 
mission to deliver a high-quality,  
reliable, and resilient water supply  
to our customers. In 2021, our Capital 
Renewal Program (CRP) launched a 
multiphase, long-term plan to build a 
sustainable resource of drinking  
water for the communities of  
Salem and Beverly. Our current  
projects will build the foundation 
for our 20-year Capital Sustain- 
ability Master Plan (CSMP).

2

3

1

4 5

6

*To comply with the DEP 1991 revision to Turbidity Standards

1890 1900 1930 19401910 1920 1950

1893
Longham Reservoir Authorized

1913
SBWSB Established

1915
Inception of Canal, Pump 
Station, and Pipeline

1935
8-Million-Gallon-per-Day 
(MGD) Water Filtration Plant

1953
Creation of  
Putnamville Reservoir (PR) 
and Pipeline

1895
Longham Reservoir Connected 
to Wenham Lake

1975
PR Elevation 

Raised 5 feet and Canal 
Dredged

1968
First Plant Expansion 

16 MGD

1978
Second Plant 
Expansion  
24 MGD

1991
Capacity Reduced 
to 16 MGD*

2002
Canal Pump Station 
Upgraded

2021
CRP Launches

2023
Facility Contract Design 
Underway

1960 1970 1980 1990 2000 2010 2020 2030



Important Information from EPA & MassDEP about  
Sources of Drinking Water and Drinking Water Contaminants 
Sources of drinking water (both tap water and bottled water) include rivers, lakes, streams, ponds,  
reservoirs, springs, and wells. As water travels over the surface of the land or through the ground,  
it dissolves naturally occurring minerals and, in some cases, radioactive material, and can pick up  
substances resulting from the presence of animals or from human activity.

Where Does Your Water Come From?
The Board provides potable water to the cities 
of Salem and Beverly for drinking, sanitation, 
and fire protection. The Board maintains 
the source waters, treats the water at the 
Arlington Avenue water treatment plant 
located in North Beverly, and delivers water 
to the individual Salem and Beverly pumping 
stations. These pumping stations deliver 
drinking water to your home in pipes owned  
and maintained by each city water department. 

Salem and Beverly use over 3 billion gallons of 
drinking water each year. This water is drawn 
from the Ipswich River and three reservoirs: 
Wenham Lake, Putnamville, and Longham 
Reservoirs.

Beverly’s water mains have interconnections 
with Salem, Wenham, Danvers, and  
Manchester-by-the-Sea. Salem’s water mains 

have interconnections with Beverly, 
Marblehead, and Peabody.

The Board recognizes the importance of 
storing high winter and spring flows of the 
Ipswich River for use in summer when river 
flows are naturally low. Between December 
1 and May 31, when there is excess water 
in the river, water is pumped to the 
Putnamville Reservoir and/or  
Wenham Lake Reservoir for 
storage and use during 
summer and fall each year. 
Water is not pumped from 
the Ipswich River from June 
1 through November 30. 
Similarly, Longham Reservoir 
augments Wenham Lake 
Reservoir.

Longham Watersheds
Putnamville Watershed
Ipswich River
Wenham Lake Watershed

Peabody

Nahant

95

95

128

Salem

Beverly

M
ar
bl
eh
ea
d

Swampscott

Danvers

Mid
dle

ton

North
Reading

Re
ad

in
g

Ly
nn

�e
ld

W
ak
e�
el
d

Wenham

Hamilton Essex

Gloucester
Tops�eld

Manchester-
by-the-Sea

LynnSaugus

Salem and Beverly Water 
Supply Board
Water Treatment Plant

Ipswich Canal
Pump Station

Ipswich
Canal

Putnamville Reservoir
(3030001-03S)

Wenham Lake
(3030001-01S)

Longham Reservoir
(3030001-02S)

Ipswich River
(3030001-04S)

To ensure tap water is safe to drink, MassDEP 
and EPA prescribe regulations that limit the 
amount of certain contaminants in water 
provided by public water systems. The FDA 
and the Massachusetts Department of 
Public Health regulations establish limits for 
contaminants in bottled water that must 
provide the same protection for public health.

Drinking water, including bottled water, may 
reasonably be expected to contain at least 
small amounts of some contamination. The 
presence of contaminants does not necessarily 
indicate that water poses a health risk. 

Some people may be more vulnerable to 
contaminants in drinking water than the 
general population. Immuno-compromised 
persons such as persons with cancer 
undergoing chemotherapy, persons who  
have undergone organ transplants, people  
with HIV/AIDS or other immune system 
disorders, some elderly, and infants can  
be particularly at risk from infections. These 
people should seek advice from their health 
care providers. EPA/Centers for Disease  
Control and Prevention (CDC) guidelines  
on appropriate means to lessen the risk of 

Contaminants that may be present in 
source water include:

	6 Microbial contaminants, such as viruses  
and bacteria, may come from sewage 
treatment plants, septic systems, agricultural 
livestock operations, and wildlife.

	6 Inorganic contaminants, such as salts and 
metals, can be naturally occurring or result 
from urban stormwater runoff, industrial or 
domestic wastewater discharges, oil and gas 
production, mining, and farming.

	6 Pesticides and herbicides may come  
from a variety of sources, such as 
agriculture, urban stormwater runoff,  
and residential uses.

	6 Organic chemical contaminants include 
synthetic and volatile organic chemicals that 
are byproducts of industrial processes and 
petroleum production, and can also come 
from gas stations, urban stormwater runoff, 
and septic systems.

	6 Radioactive contaminants can be naturally 
occurring or the result of oil and gas 
production and mining activities.

infection by Cryptosporidium and other 
microbial contaminants are available from the 
Safe Drinking Water Hotline: 800-426-4791.

If present, elevated levels of lead can cause 
serious health problems, especially for 
pregnant women and young children. Lead in 
drinking water is primarily from materials and 
components associated with service lines and 
home plumbing. The Board is responsible for 
providing high-quality drinking water, but it 
cannot control the variety of materials used in  
plumbing components. When your water has  
been sitting for several hours, you can minimize 
the potential for lead exposure by flushing 
your tap for 30 seconds to 2 minutes before 
using water for drinking or cooking. If you are  
concerned about lead in your water, you may 
wish to have your water tested. Information on 
lead in drinking water, testing methods, and 
steps you can take to minimize exposure is 
available from the Safe Drinking Water Hotline 
800-426-4791 or at epa.gov/safewater/lead.